
REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
MOTORCYCLE LIFT1000 LBS.77705

3

4

5

12

8
613

14

1

710

1237
9

12
15

2

11
25

35

10

34

34

33
22

24

32

23

31

16

35

21

21
24

8

12

18
16

30

2128

26

27 30

29
27

28

21

17

20

36
8

19

15

98
37 12

9
8

812 9 8

37

33

33

36

12

26

33

INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO
Hand Grip
Upright Assembly
Pump Handle Grip
Pump Handle
Model 76505 Jack, Modified

Jack Base Assembly
5/8" Shoulder Bolt, 2" Long
1/2" Flat Washer, Zinc Plated
1/2" - 13 UNC Self Locking Nut
5/8" Shoulder Bolt, 3" Long

5/8" Shoulder Bolt, 4" Long
5/8" Flat Washer
1/4" - 20 UNC x 1" Allen Socket Cap Screw
1/4" - 20 UNC Nyloc Hex. Nut
Upper Guide Arm

479248
295060
295052
295053
295050

295085
11197
2074
1113

11198

11199
2130
3057
1053

295061

2
1
1
1
1

1
1
9
4
2

1
9
4
4
2

1
2
3
4
5

6
7
8
9

10

11
12
13
14
15

Lift Arm
Lift Assembly
Detent Pin
Lift Arm Rubber Pad
Lift Upright Rubber Pad

295062
295055
295054
295077
295078

2
1
1
2
1

16
17
18
19
20

3/8" - 16 UNC Nyloc Hex. Nut
3/8" - 16 x 3" UNC Hex. Hd. Bolt, GR. 5
3/8" Split Medium Lockwasher
Leg Assembly
Linkage Bushing

1054
11133
2007

295065
295077

6
4
2
2
1

21
22
23
24
25

Tie Down Assembly
Tie Down Anchor Assembly
5/16" - 18 UNC x 1 3/4" Long, Hex. Hd. Bolt, GR. 2
5/16" - 18 UNC Nyloc Hex. Jam Nut
3/8" - 16 UNC x 1 1/4" Long Hex. Hd. Bolt, GR. 5

295075
295080

11159
1091

11192

4
4
4
4
4

26
27
28

3/8" - 16 UNC Self Locking Nut
5/8" Thin Washer

1114
2131

2
3

36
37

29
30

Axle
Wheel
3/8" Flat Washer
1/8" Dia. x 1" Long Cotter Pin

295069
492005

2072
7013

1
2
4
2

31
32
33
34

1/2" Shoulder Bolt, 3" Long 11201 235


